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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Partl5 (15.247) , Subpart C
Stanc!ard Test Item Judgment Remark
Section
15.207 Conducted Emission PASS
15.247 (a)(2) 6dB Bandwidth PASS
15.247 (b)
(reference KDB 558074 Peak Output Power PASS
do5 v02. /9.1.2)
15.247 (¢) Radiated Spurious Emission PASS
15.247 (d) Conducted Spurious Emission PASS
15.247 (e) Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report
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1.1 TEST FACTORY

Shenzhen STS Test Services Co., Ltd.
Add. : 1/F,, Building B, Zhuoke Science Park, No.190,Chongqging Road,
Fuyong Street, Bao’an District, Shenzhen, Guangdong,China

CNAS Registration No.: L7649;
FCC Registration No.: 842334; IC Registration No.: 12108A-1

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y £ U - where expended uncertainty U is based on
a standard uncertainty multiplied by a coverage factor of k=2 > providing a level of confidence
of approximately 95 % -

No. | Item Uncertainty

1 Conducted Emission (9KHz-150KHz) +2.88dB

2 Conducted Emission (150KHz-30MHz) +2.67dB

3 RF power,conducted +0.70dB

4 Spurious emissions,conducted +1.19dB

5 All emissions,radiated(<1G) 30MHz-200MHz +2.83dB

6 All emissions,radiated(<1G) 200MHz-1000MHz +2.94dB

7 All emissions,radiated(>1G) +3.03dB

8 Temperature +0.5°C

9 Humidity +2%
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Remix mini
Trade Name Remix
Model Name RM1G
Serial Model RM1C

The product is not the same as the built-in memory capacity,the

Model Difference ;
others is same

The EUT is a Remix mini

Operation 802.11b/g/n 20: 2412~2462 MHz
Frequency: 802.11n 40: 2422~2452MHz

Modulation Type: |CCK/OFDM/DBPSK/DAPSK
802.11b:11/5.5/2/1 Mbps

Product Description

Bit Rate of 802.119:54/48/36/24/18/12/9/6Mbps
Transmitter 802.11n(20/40MHz):300/150/144.44/130/
117/115.56/104/86.67/78/52/6.5Mbps
Number Of 802.11b/g/n20: 11CH
Channel 802.11n 40: 7CH
A”te.””a. . Please see Note 3.
Designation:
Antenna Gain .
(dBi) 0 dbi
Channel List Please refer to the Note 2.

Power supply and ADP (rating) :
Adapter Input:100-240V AC,50/60Hz 350mA
Output:5V,2000mA

Hardware version number F23BDSM23-W-2

Software versioning number | N/A

Connecting I/O Port(s) Please refer to the User's Manual

Note:

1 For a more detailed features description, please refer to the manufacturer’s specifications
or the User's Manual.
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2 Channel List for 802.11b/g/n(20MHZz)
Channel Fr((a,\c}lllJ_'ezr)lcy Channel Fr((a&llj_'ezr;cy Channel Fr?&fzr)]cy Channel Frt(el\c/JlLﬁezr;cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
Channel List for 802.11n(40MHz)
Channel Fr((a,\c}lllJ_'ezr)lcy Channel Fr((a&llj_'ezr;cy Channel Fr?&fzr)]cy Channel Frt(el\c/JlLﬁezr;cy
03 2422 06 2437 09 2452
04 2427 07 2442
05 2432 08 2447
3  Table for Filed Antenna
Ant.| Brand Model Name Antenna Type |Connector| Gain (dBi) NOTE
A | Remix RM1G Sxternal N/A 0 N/A
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2.2 DESCRIPTION OF TEST MODES
To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 Low
Mode 2 Middle
Mode 3 High
Mode 4 Charging + Keeping TX mode

For Conducted Emission

Final Test Mode Description

Mode 4 Charging + Keeping TX mode

For Radiated Emission

Final Test Mode Description
Mode 1 Low
Mode 2 Middle
Mode 3 High
Mode 4 Charging + Keeping TX mode

Note:
(1) The measurements are performed at the highest, middle, lowest available channels.

(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was
reported

(3) We have be tested for all avaiable U.S. voltage and frequencies(For 120V,50/60Hz
and 240V, 50/60Hz) for which the device is capable of operation.
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST

E-5
Keyboard
C-4
E-3 C-1 E1 C-2 E-2
Adapter EUT TV
C-3
E-4
Mouse

2.4 DESCRIPTION OF SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Mfr/Brand Model/Type No. Series No. Note
E-1 Remix mini Remix RM1G N/A EUT
E-2 TV ROWA LED24C310A/MSV59/RKG1423 N/A N/A
E-3 Adapter N/A KA23-050200USS N/A EUT
E-4 Mouse MOTOSPEED F66 N/A N/A
E-5 Keyboard HP PR1101U N/A N/A
Item | Shielded Type Ferrite Core Length Note
C-1 unshielded NO 99cm N/A
C-2 unshielded NO 120cm N/A
C-3 unshielded NO 80cm N/A
C-4 unshielded NO 101cm N/A
Note:

(1) The support equipment was authorized by Declaration of Confirmation.

(2) For detachable type 1/0O cable should be specified the length in cm in T Length ; column.
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment
Kind of Equipment| Manufacturer Type No. Serial No. 'Last_ Calibrated until
calibration
Spectrum Agilent E4407B MY50140340 | 2014.10.25 | 2015.10.24
Analyzer
Test Receiver R&S ESCI 101427 2014.10.25 2015.10.24
Bilog Antenna TESEQ CBL6111D 34678 2014.11.25 2015.11.24
BBHA
Horn Antenna Schwarzbeck 9120D(1201) 9120D-1343 2015.03.06 2016.03.05
SO(SIVa&a;]me Anritsu MP59B 6200264416 | 2015.06.06 | 2016.06.05
PreAmplifier Agilent 8449B 60538 2014.10.25 2015.10.24
Loop Antenna ARA PLA-1030/B 1029 2015.06.08 2016.06.07
USBSZ';ESWH DARE RPR3006W | 15100041SNO03 | 2014.10.25 | 2015.10.24
Conduction Test equipment
Kind of Equipment | Manufacturer Type No. Serial No. Last calibration | Calibrated until
EMI Test Receiver R&S ESPI 102086 2014.11.20 2015.11.19
LISN R&S ENV216 101242 2014.10.25 2015.10.24
LISN EMCO 3810/2NM 000-23625 2014.10.25 2015.10.24
STS-E048 MXARIGNAm Agilent N9020A 2014.10.25 2015.10.24
Analyzer

Shenzhen STS Test Services Co., Ltd. 4
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION LIMITS

Operating frequency band. In case the emission fall within the restricted band specified on
Part 15.247&207(a) limit in the table below has to be followed.

Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * CISPR
0.50-5.0 56.00 46.00 CISPR
5.0-30.0 60.00 50.00 CISPR
0.15-0.5 66 - 56 * 56 -46 * FCC
0.50-5.0 56.00 46.00 FCC
5.0-30.0 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.
(2)

The limit of " * " marked band means the limitation decreases linearly with the logarithm of
the frequency in the range.

The following table is the setting of the receiver
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EUT: Remix mini Model Name.: RM1G

Temperature: 26 C Relative Humidity:  |54%

Pressure: 1010hPa Phase: L

Test Voltage: zgli\é\]c/r /%rcr;'fzdapter Test Mode: Mode 4

Frequency Reading Correct Result Limit Margin Remark

(MH2z) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.2066 37.33 9.99 47.32 63.34 -16.02 QP
0.2066 17.90 9.99 27.89 53.34 -25.45 AVG
0.5101 38.14 9.91 48.05 56.00 -7.95 QP
0.5101 25.50 9.91 35.41 46.00 -10.59 AVG
1.4943 33.58 9.95 43.53 56.00 -12.47 QP
1.4943 15.87 9.95 25.82 46.00 -20.18 AVG
3.5465 31.37 10.18 41.55 56.00 -14.45 QP
3.5465 15.62 10.18 25.80 46.00 -20.20 AVG
6.9225 30.63 10.20 40.83 60.00 -19.17 QP
6.9225 10.15 10.20 20.35 50.00 -29.65 AVG
12.4344 32.52 10.35 42.87 60.00 -17.13 QP
12.4344 13.03 10.35 23.38 50.00 -26.62 AVG

Remark:

1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.

100.0 dBu¥

Limit1: —
Limit2: —_—

0.0

\
|t

WWWJWMWM

peak

AYG

0.150

Shenzhen STS Test Services Co., Ltd. 4
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30.000

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



../2006ReportFormats/ReFoDatabase/InputPowers.doc

Page 15 of 61

Report No.: STS1510019F03

EUT: Remix mini Model Name.: RM1G
Temperature: 26 C Relative Humidity: |54%
Pressure: 1010hPa Phase: N
, DC 5V from Adapter .
Test Voltage: AG120V/60Hz Test Mode: Mode 4
Frequency Reading Correct Result Limit Margin 5 "
emar
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1945 34.14 10.00 44.14 63.84 -19.70 QP
0.1945 17.49 10.00 27.49 53.84 -26.35 AVG
0.4307 35.58 9.97 45.55 57.24 -11.69 QP
0.4307 15.61 9.97 25.58 47.24 -21.66 AVG
0.9464 30.52 10.00 40.52 56.00 -15.48 QP
0.9464 16.05 10.00 26.05 46.00 -19.95 AVG
3.0183 28.83 10.00 38.83 56.00 -17.17 QP
3.0183 14.48 10.00 24.48 46.00 -21.52 AVG
6.6502 26.11 10.19 36.30 60.00 -23.70 QP
6.6502 10.56 10.19 20.75 50.00 -29.25 AVG
14.3863 25.15 10.30 35.45 60.00 -24.55 QP
14.3863 12.71 10.30 23.01 50.00 -26.99 AVG
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
100.0 dBu¥Y
Limit1: —
Limit2: —_—
\ I
peak
AVG
0.0
0150 0.5 [MHz] 5 30.000

Shenzhen STS Test Services Co., Ltd. 4
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3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS

Report No.: STS1510019F03

6 dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on Part 15.247&205(a), then the Part 15.247&209(a) limit in

the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54

Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY RANGE OF RADIATED MEASUREMENT (For unintentional radiators)

Highest frequency generated or
Upper frequency of
measurement used in the device
or on which the device operates
or tunes (MHz)

Range (MHz)

Below 1.705 30
1.705-108 1000
108 — 500 2000
500 - 1000 5000
th . .
Above 1000 5™ harmonic of the highest frequency or 40 GHz,

whichever is lower

Shenzhen STS Test Services Co., Ltd. 44
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Spectrum Parameter Setting
Attenuation Auto
Detector Peak
Start Frequency 1000 MHz(Peak/AV)
Stop Frequency 10" carrier hamonic(Peak/AV)
RB / VB (emission in restricted
1 MHz / 1 MHz, AV=3 MHz
band)
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP

3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters(above 1GHz is 1.5 m) above the
ground at a 3 meter open area test site. The table was rotated 360 degrees to determine the
position of the highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m(above 1GHz is 1.5
m); the height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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3.2.3 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna

EUT
-

T —
=

3rm .

J Spectrum
Ground Plane Coazial Cable Analyzer

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

\\ lm to 4m
"""" Spectrum
s T T 4 e

Ground Plane

Coaxial Cable
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(C) Radiated Emission Test-Up Frequency Above 1GHz

EUT'!— Bﬂl [

Arnplifier

Turntable 1m to 4m Spectrum

Analyzer

Ground Plane J _
Coamial Cable

3.2.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.5 TEST RESULT

9KHz-30MHz
EUT: Remix mini Model Name. : RM1G
Temperature: 20C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : with AC 120V/60Hz
Test Mode : Link mode Polarization : --
Freq. Reading Limit Margin State Test
(MHz) (dBuV/m) (dBuV/m) (dB) P/F Result
- - - - - PASS
- - - - - PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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30MHz - 1000MHz

EUT: Remix mini Model Name. : RM1G
Temperature: 20 C Relative Humidtity: 48%
DC 5V from Adapter

Pressure: 1010 hPa Test Voltage : with AC 120V/60Hz
Test Mode : Mode 4 Polarization : Horizontal

Frequency Reading Correct Result Limit Margin Remark

(MHZz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

35.8746 20.10 15.60 35.70 40.00 -4.30 QP

96.0986 19.83 10.24 30.07 43.50 -13.43 QP

222.9501 22.83 10.67 33.50 46.00 -12.50 QP

297.2241 26.35 14.61 40.96 46.00 -5.04 QP

446.4141 21.52 18.96 40.48 46.00 -5.52 QP

962.1622 9.18 28.69 37.87 54.00 -16.13 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
80.0 dBuV/m

Limit1: —_—
Margin:
| 4 2
40 5
1
3
2 !
0.0
30.000 40 50 60 70 80 [MHz] Joo 400 00 600 70O 1000000
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30MHz - 1000MHz

EUT: Remix mini Model Name. : RM1G

Temperature: 20 C Relative Humidtity: 48%
DC 5V from Adapter

Pressure: 1010 hPa Test Voltage : with AC 120V/60Hz

Test Mode : Mode 4 Polarization : Vertical
Frequency Reading Correct Result Limit Margin Remark

(MHZz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

32.9791 17.63 17.19 34.82 40.00 -5.18 QP
148.4410 15.46 12.05 27.51 43.50 -15.99 QP
222.9500 24.11 10.67 34.78 46.00 -11.22 QP
297.2241 25.23 14.61 39.84 46.00 -6.16 QP
446.4141 20.52 18.96 39.48 46.00 -6.52 QP
962.1621 9.49 28.69 38.18 54.00 -15.82 QP

Remark:

1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.

80.0 dBu¥/m

Limit1: —_—
M argin:
I
10 | 3 3 6
1 3
A . u
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700 1000.000
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Above 1000MHz

EUT : Remix mini Model Name : RM1G

Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage vl?/ﬁ:hSA\\/Cf rfzr?)a%%‘?_tér

Frequency Reading Factor ETLSVS(;?n Limit Margin Beesar | Cormen
(MHZ) (dBuv) (dB) (dBV/m) (dBuV/m) (dB)
Low Channel (802.11b/2412 MHz)

4824.20 62.73 -3.58 59.15 74 -14.85 PK Vertical
4824.21 43.82 -3.58 40.24 54 -13.76 AV Vertical
7236.14 58.63 -0.8 57.83 74 -16.17 PK Vertical
7236.12 37.49 -0.8 36.69 54 -17.31 AV Vertical
4824.20 58.35 -3.58 54.77 74 -19.23 PK Horizontal
4824.22 40.93 -3.58 37.35 54 -16.65 AV Horizontal

Mid Channel (802.11b/2437 MHz)

4874.09 63.78 -3.56 60.22 74 -13.78 PK Vertical
4874.07 47.48 -3.56 43.92 54 -10.08 AV Vertical
7311.21 59.45 -0.78 58.67 74 -15.33 PK Vertical
7311.21 42.76 -0.78 41.98 54 -12.02 AV Vertical
4874.17 60.32 -3.56 56.76 74 -17.24 PK Horizontal
4874.15 44.10 -3.56 40.54 54 -13.46 AV Horizontal

High Channel (802.11b/2462 MHz)

4944.26 59.83 -3.54 56.29 74 -17.71 PK Vertical

4944.31 44.40 -3.54 40.86 54 -13.14 AV Vertical

7416.33 60.09 -0.75 59.34 74 -14.66 PK Vertical

7416.31 43.72 -0.75 42.97 54 -11.03 AV Vertical

4944.26 59.62 -3.54 56.08 74 -17.92 PK Horizontal

4944.30 43.92 -3.54 40.38 54 -13.62 AV Horizontal
Remark:

1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
2.  Scan with 802.11b, 802.11g, 802.11n (HT-20), 802.11n (HT-40), the worst case is 802.11b.
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3.2.6 TEST RESULTS (Band edge)

EUT : Remix mini Model Name : RM1G

Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage vl?/ﬁ:hSA\\/Cf rfzrr(\)olcé%?_tlir

Frequency Reading Factor Er[liesvsei?n Limit Margin Becanr | o
(MHz) (dBuv) (dB) (dBV/m) (dBuV/m) (dB)
802.11 b
2390.0 66.38 -12.99 53.39 74 -20.61 PK Vertical
2390.0 54.02 -12.99 41.03 54 -12.97 AV Vertical
2390.0 65.50 -12.99 5251 74 -21.49 PK Horizontal
2390.0 51.94 -12.99 38.95 54 -15.05 AV Horizontal
2483.6 65.87 -12.78 53.09 74 -20.91 PK Vertical
2483.6 51.62 -12.78 38.84 54 -15.16 AV Vertical
2483.6 66.79 -12.78 54.01 74 -19.99 PK Horizontal
2483.6 53.23 -12.78 40.45 54 -13.55 AV Horizontal
802.11 g

2390.0 66.87 -12.99 53.88 74 -20.12 PK Vertical
2390.0 53.83 -12.99 40.84 54 -13.16 AV Vertical
2390.0 65.93 -12.99 52.94 74 -21.06 PK Horizontal
2390.0 51.92 -12.99 38.93 54 -15.07 AV Horizontal
2483.6 65.67 -12.78 52.89 74 -21.11 PK Vertical
2483.6 51.48 -12.78 38.7 54 -15.3 AV Vertical
2483.6 67.15 -12.78 54.37 74 -19.63 PK Horizontal
2483.6 52.60 -12.78 39.82 54 -14.18 AV Horizontal
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802.11 n20
2390.0 66.91 -12.99 53.92 74 -20.08 PK Vertical
2390.0 53.75 -12.99 40.76 54 -13.24 AV Vertical
2390.0 65.42 -12.99 52.43 74 -21.57 PK Horizontal
2390.0 51.53 -12.99 38.54 54 -15.46 AV Horizontal
2483.6 66.02 -12.78 53.24 74 -20.76 PK Vertical
2483.6 51.68 -12.78 38.9 54 -15.1 AV Vertical
2483.6 67.11 -12.78 54.33 74 -19.67 PK Horizontal
2483.6 53.11 -12.78 40.33 54 -13.67 AV Horizontal
802.11 n40

2390.0 66.58 -12.99 53.59 74 -20.41 PK Vertical
2390.0 53.02 -12.99 40.03 54 -13.97 AV Vertical
2390.0 68.31 -12.99 55.32 74 -18.68 PK Horizontal
2390.0 52.13 -12.99 39.14 54 -14.86 AV Horizontal
2483.6 68.63 -12.78 55.85 74 -18.15 PK Vertical
2483.6 52.11 -12.78 39.33 54 -14.67 AV Vertical
2483.6 68.87 -12.78 56.09 74 -17.91 PK Horizontal
2483.6 51.96 -12.78 39.18 54 -14.82 AV Horizontal

Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Low measurement frequencies is range from 2310 to 2400 MHz, high measurement frequencies is range

from 2483.5 to 2500 MHz.

Only show the worst point data of the emissions in the frequency 2310-2400 MHz and 2483.5-2500 MHz.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerVICeS CO Ltd 4Tel:0755~36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



Page 26 of 61

4. CONDUCTED SPURIOUS EMISSIONS
4.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also

comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

4.2 TEST PROCEDURE
Spectrum Parameter Setting
Detector Peak

Start/Stop Frequency

30 MHz to 10th carrier harmonic

RB / VB (emission in restricted band)

100 KHz/300 KHz

Trace-Mode: Max hold
For Band edge
Spectrum Parameter Setting
Detector Peak

Start/Stop Frequency

Lower Band Edge: 2300 to 2430 MHz
Upper Band Edge: 2450 to 2500 MHz

RB / VB (emission in restricted band)

100 KHz/300 KHz

Trace-Mode: Max hold
4.3 DEVIATION FROM STANDARD
No deviation.
4.4 TEST SETUP
— |oo [} )
i EUT i

Spectrum Analyzer

The EUT which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF load attached
to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading.
Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In

order to make an accurate measurement, set the span greater than RBW.

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating

condition is specified in the follows during the testing.
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4.6 TEST RESULTS
EUT : Remix mini Model Name : RM1G
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 5V
Test Mode : TX b Mode /CHO1, CHO6, CH11

Agilent Spectrum Analyzer - Swept SA
RL RF S0&  AC GEMSE:INT LLIGH AUTO 12552 AMOCt 20,2015 || . . . |
Marker 1 2.411513750000 GHz | Tria: Free R Avg Type: Log-Pwr TRTACEll T Peak Search
. rig: Free Run v
|F.§‘§"T§L¢’ #Atten: 30 dB berlp PP EPP
NextPeak
Ref Offset 0.5 dB Mkr1 2.412 GHz
10 dBidiv  Ref 8.85 dBm 3.85dBmjl |
Log 1
R
o Next Pk Right]
212
312
-41.2 Next Pk Left]
A2 ‘ ——
oL i
512 [yl T puvinlbbateraio g, i o
e Marker Deltal
812
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)
Mkr—CF
[ v ] FUNCTION | FUNCTIONWIDTH FUNCTION VALLE
2.412 GHz 385 dBm ‘
2 N 24.401 GHz -47.841 dBm
3
g Mkr—RefLvlf
[
7 [
8
9 More
1 10f2
12
IMSG ‘STATUS|
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Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SENSEINT ALIGH AUTO 12:37:00 AM Oct 20, 2015
Marker 1 2.439605000000 GHz | Avg Type: Log-Pwr wacE[ 55| FeakSearch
PNO: Fast Trig: Free Run T
IFGain:Low #Atten: 30 dB verfpFRRER
NextPeak
Ref Offset 05 dB Mkr1 2.440 GHz
10 dBidiv__ Ref 7.29 dBm 2288dBmjlL |
Log 1
271 "
127 Next Pk Rightjl
S22
-327
42,7 Next Pk Left]
-62.7 I .l .
T e e e LT
527 bl .quﬂ‘ e "“M'-' " L
o Marker Deltal
-82.7
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)
Mkr—CF
I I
N 1 f 2.440 GHz
2 N 1 f 24.875 GHz
3
4
5
6
7
8
9
10
11
12
MSG

FUNCTION v
2288 dBm |
51555 dBm

Mkr—RefLvij

More
10f2

‘STATUS |

Agilent Spectrum Analyzer - Swept SA

CH11

RL RF S0 AC

SEMSEINT ALIGN AUTO 12:42:11 AMOct 20, 2015
Peak Search

Marker 1 2.461453750000 GHz | Trig: Free Run Avg Type: Log-Pwr TRTACE|1 3456
a0 Rt O wasten: 30 4B vt FRREPF
Next Peak
Ref Offset 0.5 dB Mkr1 2.461 GHz
10 dBidiv Ref 8.79 dBm 3.786dBmjl
Log 1
-1.21
. Next Pk Right]
-16.21 dBm|
212
-31.2
412 = Next Pk Left|
-61.2 1
T N W T e T
512 ot T it g TPl
e Marker Delta|
-81.2
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)
Mkr—CF|
<
N 1 f 2.461 GHz 3.786 dBm ‘
2 N 1 f 21,604 GHz 48.197 dBm
3
g Mkr—RefLvijf
6
7 [
8
9 More|
1‘1’ 10f2
12
MSG ‘ST&TUS|
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CHO1

Agilent Spectrum Analyzer - Swept SA
S0%  AC

SEMSEINT| ALIGN AUTO

12:35:08 AM Oct 20, 2015

Marker 1 2.398916700000 GHz

‘ Avg Type: Log-Pwr

PNO: Fast
IFGain:Low

Trig: Free Run
#Atten: 30 dB

TRACE|1 e Peak Search

DE'rIF‘F‘PF‘PP

Ref Offset 0.5 dB
Ref 10.57 dBm

Mkr2 2.411 57 GHz

Next Peak

10 dBidiv
Log

0.570

943

Next Pk Rightfj

194

294

-394

-49.4

Next Pk Leftj

594
694

-79.4

Marker Delta|

Start 2.31000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.42000 GHz
Sweep 10.5 ms (601 pts)

2398 92 GHz
241157 GHz

<31.31 dBm
557 dBm

| Mkr—CF

Mkr—RefLviff

Agilent Spectrum Analyzer - Swept SA

CH11

RL RF S0&  AC SEMSEINT) ALIGN AUTO 12:41:27 AMOct 20, 2015
Marker 1 2.462480000000 GHz | Avg Type: Log-Pwr e REERED Peak Search
PNO: Fast Trig: Free Run TVPE(11 Mt
IFGain:Low #Atten: 30 dB vt FRREPF
Ref Offset05 dB Mkr2 2.483 60 GHz NextPeak
{0 dBidiv__Ref 9.03 dBm -55.073 dBm||
og 1
087 qunumﬂw){%w“u -
RO Y \uf"“uu% 1] nextPkRight}
. , e
-210
-31.0 F L\W
A0 - 2 Next Pk Left]
510 ey 3 I
o o L Y W7 N
o Marker Delta|
-81.0

Start 2.45200 GHz
Res BW 100 kHz

#VBW 300 kHz

Sweep 4.60 ms (601 pts)

Stop 2.50000 GHz

| Mkr—CF

1 N 1 f 2.462 48 GHz 403 dBm ‘
N 1 f 2.483 60 GHz 55.07 dBm

3

g Mkr—RefLvi]

6

7 [

8
13 More|
i 10f2
12

‘STNUS |
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EUT Remix mini Model Name : RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 5V
Test Mode : TX g Mode /CHO1, CHO6, CH11

CHO1

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:46:47 AMOct 20, 2015 T Det
Center Freq 12.515000000 GHz | Avg Type: Log-Pwr RecE[[Z3456 racelDe
PNO: Fast 0 1rig: Free Run ™ IF' i
IFGain:Low #Atten: 30 dB ot Select Trace’
Ref Offset 0.5 dB Mkr1 2.421 GHz 1
10 dBidiv~ Ref 2.81 dBm
Log 1
719 -
ia Clear Write
-2r2
372 >
47.2 Trace Averagell
72 st A S AR e AN o o NP
-67.2
. Max Hold}
-87.2
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)

R FORCTOR DT
1 f 2421 GHz 2193 dBm

N
N 1 f 21579 GHz 47.917 dBm

View/Blank >
View

MSG ‘STATUS |

CHO6

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SENSEINT ALIGH AUTO 12:48:30 AM Oct 20, 2015 ﬁ
Center Freq 12.515000000 GHz | Avg Type: Log-Pwr I IEERET racelle
PNO: Fast 50 1rig: Free Run T prwp o F‘IPIF:
IFGain:Low #Atten: 30 dB o Select Trace.
Ref Offset 0.5 dB Mkr1 2.440 GHz 1
10 dBidiv  Ref 0.72 dBm -4.283 dBm
Log 1
.28 )
a3 Clear Write
293
393
493 Trace Averagel|
— e, o gy o oy
-59.3 PR AL s 4
P il g g
593
e Max Hold|
-89.3
Start 30 MHz Stop 25.00 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.39's (3001 pts)
FUCTION

<]
N 1 f 2.440 GHz 4283 dBm
N

1 f 24528 GHz -47.682 dBm
View/Blank
View

MSG ‘STATUS |
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CH11

Agilent Spectrum Analyzer - Swept S&
RL RF S0q AC SENSEINT ALIGNAUTO | 12:54:33 AMOct 20, 2015

Marker 1 2.464575000000 GHz | Avg Type: Log-Pwr a3 5 6 Peak Search
n Trig: Free Run ¥
|F.§‘§'"T§L‘:’ #Atten: 30 dB berlp PP EPP
NextPeak
Ref Offset 0.5 dB Mkr1 2.465 GHz
10 dBidiv Ref -0.03 dBm
Log 1
00 .
00 Next Pk Right(|
-30.0
-40.0
-50.0 Next Pk Left]
P e Y
Lo il
-70.0
o Marker Deltal
900
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)
Mkr—CF
N 1 f 2.465 GHz 5.034 dBm ] ‘
2 N 1 f 24.726 GHz 50.069 dBm
3
g Mkr—RefLvif
6
7 [
8
9 More
1? 10f2
12
MSG ‘STATUS|
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Band edge

Agilent Spectrum Analyzer - Swept SA
RL RF S0&

Page 32 of 61

CHO1

SEMSEINT ALIGN AUTO 12:46:03 AMOct 20, 2015

Report No.: STS1

TracelDet

Center Freq 2.365000000 GHz | Avg Type: Log-Pwr TRACE[L 345 6
PNO: Fast 5 Trig: Free Run T prwp P
IFGain:Low #Atten: 30 dB o Select Trace.
MKkr2 2.409 55 GHz 1
Ref Offset 0.5 dB
EggBldiv Ref 5.07 dBm 0.073 dBm|
2
403 1HJLJ_FL ”JLVI. )
aa J Clear Write|
249 -
349 V
-44.9 | w',; Trace Averagel|
-50.9 7 i .
T NPT — L YRV FPSPRSFBNIUIYTI [P Y =P T PRI
549
i Max Holdl
-64.9
Start 2.31000 GHz Stop 2.42000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 10.5 ms (601 pts) Min Hold
1 N 1 f 2.39983 GHz -36.23 dBm
N 1 f 2.409 55 GHz 0.07 dBm
3 .
2 VlewIBIank.
5 View
6
7
8
9 More
1‘1) 10f3
12
MSG ‘STATUS|

CH11

Agilent Spectrum Analyzer - Swept S&

RF S0Q  AC SEMNSE:INT ALIGHN AUTO 12:53:48 AMOct 20, 2015
Marker 1 2.456960000000 GHz | Avg Type: Log-Pwr TRACE[TZ3456 Peak Search
PNO: Fast Trig: Free Run ¥ I
IFGain:Low ~ #Atten: 30 dB perlP PREE P
NextPeak
Ref Offset 0.5 dB Mkr2 2.483 52 GHz
10 geic__Ref 3.28 dBm -54.741dBmjf |
& 7 I, Tt
el Next Pk Right]
. Il L 5172 dbin]
267 T
367 "th\m
ART a2 Next Pk Left||
7 M\JHL_! AL, i ﬂ -l
-6B.7
e Marker Deltal
867
Start 2.45200 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.60 ms (601 pts)
Mkr—CF
FUNCTION
1 N 1 f 2.456 96 GHz -1.89 dBm ‘
N 1 f 2.483 62 GHz 54.74 dBm
3
g Mkr—RefLvif
6
7 [
8
9 More
ﬁ 10f2
12
MSG ‘STATUS|
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g p
EUT Remix mini Model Name RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 5V

Test Mode :

TX n Mode(20M) /CHO1, CHO6, CH11

Agilent Spectrum Analyzer - Swept SA

ALIGN ALTO

07 AMOct 20, 2015

Marker 1 2.405271250000 GHz

Peak Search

Avg Type: Log-Pwr

TRACEl 3456

PNO: Fast
IFGain:Low

Trig: Free Run

T
#Atten: 30 dB peifFPRER R

Ref Dffset 0.5 dB
Ref 0.19 dBm

NextPeak

Mkr1 2.405 GHz
-4.81 dBm

10 dBidiv
Log 1
-8.81

Next Pk Rightfj

-19.8

-29.8

-39.8

-49.8

598 |cramiipint P P

Next Pk Left]

-69.8

798

898

Marker Deltal

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 25.00 GHz

Sweep 2.39 s (8001 pts)

FUNCTION WIDTH C
N 1 f 2.405 GHz 481 dBm ‘

2 N 1 f 24551 GHz 48,890 ¢Bm

3

g Mkr—RefLvif

6

7 [

8

13 More

" 10f2
12
MSG ‘STATUS|

Agilent Spectrum Analyzer - Swept SA

RL RF 50 2 AC SEMSEINT ALIGNAUTO 12:59:17 AMOct 20, 2015 Peak S h
Marker 1 2.439605000000 GHz | Trid: Free R Avg Type: Log-Pwr TRTACEl e eak Searc|
- rig: Free Run o e
oo 5 patten: 30 dB terlP PP PP
Ref Offset 0.5 dB Mkr1 2.440 GHz NextPeak
10 dBidiv  Ref 2.83 dBm -2.166 dBm
Log 1
-7
7.2 Next Pk Rightfj
272
372
472 Next Pk Leftj
572 L ..vn.
-67.2
- Marker Delta|
-87.2
Start 30 MHz Stop 25.00 GHz

Res BW 100 kHz

#VBW 300 kHz

| Mkr—CF

S R A 1

2.440 GHz
24725 GHz

Sweep 2.39 s (8001 pts)

FUNC H FUNCTI

-2.166 dBm
-50.094 dBm

Mkr—RefLviff

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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CH11

Agilent Spectrum Analyzer - Swept S&

RL RF S0&  AC GEMSE:INT LLIGH AUTO 0L05:24 AMOCt 20,2015 | o |
Marker 1 2.461453750000 GHz | Tria: Free R Avg Type: Log-Pwr TRTACEll T Peak Search
. rig: Free Run v
|F.§‘§"T§L¢’ #Atten: 30 dB berlp PP EPP
NextPeak
Ref Offset 05 dB Mkr1 2.461 GHz
10 didiv. Ref 1.70 dBm
Log 1
EE] .
aa Next Pk Right(|
283
383
-48.3 Next Pk Left]
33 il L paaben i sl g “‘-;L"'__ "v"""‘v"
-68.3
R Marker Deltal
883
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)
Mkr—CF
[ [ Ficion [ Fowionw ‘
N 1 f 2.461 GHz -3.303 dBm ‘
2 N 1 f 24775 GHz 48570 dBm
3
g Mkr—RefLvif
[
7 [
8
9 More
1 10f2
12
IMSG ‘STATUS|

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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CHO1

Report No.: STS1

Agilent Spectrum Analyzer - Swept S&

RL RF SO0&  AC SEMSEINT| ALIGHN AUTO 12:57:23 AMOct 20, 2015
Marker 1 2.399833300000 GHz | Avg Type: Log-Pwr ace[ - 3isg| ook Search
n Trig: Free Run L
|F.§‘§'"T§L¢’ #Atten: 30 dB berlp PP EPP
NextPeak
Ref Offset 0.5 dB Mkr2 2.414 50 GHz
10 dBidiv  Ref 3.56 dBm -1.693 dBmfl ]
Log 2
644 AR »LJL"JE
s | Next Pk Right]
.- I -21.43 dbm|
-26.4 /
-36.4 /}Jﬂ
4B.4 Next Pk Leftf{
R o e r— e V\....-.rw-wnu\wr-.-n T 2 el
-bb.4
TR Marker Deltal
-B6.4
Start 2.31000 GHz Stop 2.42000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 10.5 ms (601 pts)
Mkr—CF
FUNCTIO
1 N 1 f 2.399 83 GHz 37.75 dBm ‘
N 1 f 2.414 50 GHz 169 dBm
3
g Mkr—RefLvif
6
7 [
8
9 More
ﬁ 10f2
12

MSG

‘STATUS |

Agilent Spectrum Analyzer - Swept SA

S0%  AC

ALIGN AUTO

01:04:40 AMOct 20, 2015

Peak Search

Marker 1 2.455680000000 GHz | Trig: Free Run Avg Type: Log-Pwr TG 3156
o Fast O wasten: 30 4B v FREPF
Next Peak
Ref Offset 0.5 dB Mkr2 2.483 52 GHz
10 dBidiv  Ref 3.21 dBm 55355dBm|l |
Log 1
579 r\){ Al nlun N K P
. B Next Pk Right/|
P 1&, 2274 |
268
368 H"‘h\
468 H 2 Next Pk Left]|
568 Mn\«ﬁ\-! e
-E68
e Marker Delta|
-86.8
Start 2.45200 GHz Stop 2.50000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.60 ms (601 pts) Mkr—CF
2.456 68 GHz -1.79 dBm
2.483 52 GHz 55.35 dBm
3
g Mkr—RefLvijf
6
7 [
8
9 More|
1(1) 10f2
2
MSG ‘ST&TUS|

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.
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EUT : Remix mini Model Name : RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage : DC 5V
Test Mode : TX n Mode(40M) /CHO03, CH06, CHO9

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: Log-Pwr

230 AMOct 20, 2015
CE[L 23456

Peak Search

Marker 1 2.430241250000 GHz |
PNO: Fast L, Trig: Free Run

IFGain:Low #Atten: 30 dB

T
perfP FRPPP

NextPeak
Ref Offset0.5 dB Mkr1 2.430 GHz
10 dBidiv Ref -1.81 dBm -6.809 dBmjl |
Log 1
AR "
e Next Pk Rightfj
=318
-41.8
i n A A
518 | | - ) o A Next Pk Leftjj
e gttt g ?
718
e Marker Deltal
-91s
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)
Mkr—CF
ol % ] 7 ] FUNCUON | FONCTIONWDTH FUNCTION VALUE
N 1 f 2.430 GHz 6.809 dBm ‘
2 N 1 f 24,725 GHz -47.963 dBm
3
g Mkr—RefLvif
6
7 [
8
9 More
ﬁ 10f2
12
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerViceS CO Ltd Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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CHO6

Report No.: STS1

Agilent Spectrum Analyzer - Swept S&
S0Q  AC

SEMNSE:INT ALIGHN AUTO 01:13:03 AMOct 20, 2015

Marker 1 2.452090000000 GHz

‘ Avg Type: Log-Pwr TRACE[1/2 345 &

IFGain:

PNO: Fast 0

Peak Search

Trig: Free Run

T
#Atten: 30 dB peifFPRER R

:Low

Ref Offset 0.5 dB

10 dBidiv Ref -1.85 dBm
Log

MKkr1 2.452 GHz

NextPeak

1
19

219

-39

Next Pk Right(|

-9

519

619

-7

Next Pk Left]

B9

919

Start 30 MHz
Res BW 100 kHz

Stop 25.00 GHz

#VBW 300 kHz Sweep 2.39 s (8001 pts)

Marker Deltal

FocTon
N 1 f 2452 GHz 6849 dBm ‘
2 N 1 f 24476 GHz 49,567 dBm
3
g Mkr—RefLvif
6
7 [
8
13 More
" 10f2
12
IMSG ‘STATUS|

Agilent Spectrum Analyzer - Swept SA
S0%  AC

ALIGN AUTO 01:18:32 AMOct 20, 2015

Marker 1 2.436483750000 GHz

‘ Avg Type: Log-Pwr TW\CE|1 2456

IFGain:|

PNO: Fast L5

Peak Search

Trig: Free Run

TVPE 11
#Atten: 30 dB terP FREFPP

Low

Ref Offset 0.5 dB

10 d2idiv. Ref -3.66 dBm
Log

Mkr1 2.436 GHz

1
137

237

-337

Next Peak

Next Pk Rightfj

437
537

FTrrT

s i

B3

" gt

737

Next Pk Leftj

837

-937

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 25.00 GHz
Sweep 2.39 s (8001 pts)

8.660 dBm [

Marker Delta|

| Mkr—CF

2.436 GHz
2 24 650 GHz 50395 dBm
3
g Mkr—RefLvi]
6
7 [
8
13 More|
" 10f2
2
MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com
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Report No.: STS1

CHO3

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 01:10:46 AMOct 20, 2015

Marker 1 2.399873300000 GHz | Tria: Free R Avg Type: Log-Pwr TRTACEll T Peak Search
PNO: |- rig: Free Run v
IFGain:I:“lf\‘MCJ #Atten: 30 dB DETIF’ FFFPFF
Ref Dffset 05 dB Mkr2 2.425 70 GHz NextPeak

10 dBidiv__ Ref 0.58 dBm -4.418 dBm
Log )
042 godlbhe JULULL I¥
94 Next Pk Right(|

) { 242 e

7
294 B
394 J}IV
494 Next Pk Leftjj
T
594 . Y R ey Sl
694
794
Marker Delta|

-89.4

Start 2.31000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.43200 GHz
Sweep 11.7 ms (601 pts)

2.399 87 GHz
2426 70 GHz

FUNCTION '/

FUNCTION

-39.215 dBm |
4418 dBm

Mkr—RefLvij

More
10f2

‘STATUS |

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SENSEINT ALIGH AUTO 01:17:47 AMOct20,2015 | ||
Marker 1 2.454566700000 GHz | Trig: Free R Avg Type: Log-Pwr rRTAth S 56| PeakSearch
PNO: F. rg:Free Run M Mokt
IFGain:fj:u(:) HAtten: 30 dB DETIF‘ FPPPF
Next Peak
Ref Offset 0.5 dB Mkr2 2.483 57 GHz
10 dBidiv Ref -1.39 dBm 1
Lo
114 e LU SN AN DBl
M4 [I N] Next Pk Rightj|
' 1
-31.4
414 ».\\ il
o e Next Pk Left]
-61.4
-4
o Marker Delta|
-91.4

Start 2.44200 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.50000 GHz
Sweep 5.56 ms (601 pts)

£6.30 dBm [
54.11 dBm

Mkr—RefLviff

More|
10f2

1 N 1 f 2454 567 GHz

N 1 f 2.483 57 GHz
3
4
5
]
7
8
9
10
1
12
MSG

‘STATUS |

Shenzhen STS Test Services Co., Ltd.
y 4

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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5. POWER SPECTRAL DENSITY TEST
5.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

Section Test Item Limit Frequt(al\r;chyz;? ange Result
15.247 Power Spectral Density (in aSn?/%EHz) 2400-2483.5 PASS

5.2 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS channel bandwidth.

. Set the 100 kHz = RBW 2 3 kHz.

. Set the VBW 2 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

© 00 N o 00~ WN PP

. Use the peak marker function to determine the maximum amplitude level.
10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerVICGS CO Ltd 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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5.6 TEST RESULTS

STS1510019F03

Page 40 of 61

Report No.:

Agilent Spectrum Analyzer - Swept SA

EUT : Remix mini Model Name RM1G
Temperature : 25 °C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 5v
Test Mode TX b Mode /CHO1, CHO6, CH11
Power Density Limit
Frequency (dBm) (dBm) Result
2412 MHz -7.749 8 PASS
2437 MHz -9.732 8 PASS
2462 MHz -11.029 8 PASS
TX CHO1

ALIGN AUTO 12:34:30 AMOct 20, 2015
Marker 1 2.411386666667 GHz | Tria: Froe R :V%Jv&e:1lmgo-‘;’wr TRl 5 s Peak Search
- rg: Free Run wvg|Rold: M
|§é‘§i;.fi’.f;,‘: Atten: 10 dB vt FREPF
Ref Offset 05 dB Mkr1 2.411 387 GHz NextPeak
1L%gBJdiv Ref -0.25 dBm -7.749 dBm
-10.3 . Next Pk Rightfj
203
Next Pk Leftj
303
403
Marker Delta|
503
-B0.3
Mkr—CF
-70.3
e Mkr—RefLvil
803
More
Center 2.412000 GHz Span 16.00 MHz 10of2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (601 pts)
MSG ‘STﬂTUS|

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Report No.:

TX CHO6

Agilent Spectrum Analyzer - Swept SA

L RF 50 2 AC SEMSEINT ALIGNAUTO 12:38:26 AMOct 20, 2015
Marker 1 2.436333333333 GHz | Avg Type: Log-Pwr 2 REERED Peak Search
. Trig: Free Run Avg|Hold: 18/100 1 iy
oo Fost G0 tan: 10 dB vt FREPF
Ref Offset 06 dB Mkr1 2.436 333 GHz NextPeak
1L%gBJdiv Ref -1.17 dBm -9.732 dBm
1
Next Pk Rightj
-11.2 I Dopech |
T IR
212 o, iy M
Hﬂf[ M Next Pk Leftj
-31.2
-41.2
Marker Delta|
-51.2
-B1.2
Mkr—CF|
712
o Mkr—Ref Lvil|
912
More|
Center 2.437000 GHz Span 16.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (601 pts)
MSG ‘ST&TUS|

Agilent Spectrum Analyzer - Swept S&

TX CH11

ALIGN AUTO 12:40:45 AM Oct 20, 2015
Marker 1 2.462506666667 GHz | Avg Type: Log-Pwr TRACE[T-3456 Peak Search
PNO: Fast Trig: Free Run Avg|Hold: 10/100 ¥
IFGain:Low Atten: 10 dB berlP PP PP P
Mkr1 2.462 507 GHz NextPeak
1Lg§BJdiv Ref -0.61 dBm -11.029 dBm
1 -
e ¢ o Next Pk Right]
206 il WWWM fr‘lmrw M"""U‘h'wl 24
T I'U'\I.
W W\\T/ WM/ m"'w Next Pk Left]
306 b
06
Marker Deltal
506
B06
Mkr—CF
706
e Mkr—RefLvil
906
More
Center 2.462000 GHz Span 16.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (601 pts)
MSG ‘STATUS|

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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EUT : Remix mini Model Name : RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 5V
Test Mode : TX g Mode /CHO1, CHO6, CH11

Frequency Power Density Limit Result
q (dBm) (dBm)
2412 MHz -13.373 8 PASS
2437 MHz -15.558 8 PASS
2462 MHz -15.887 8 PASS
TX CHO1
Agilent Spectrum Analyzer - Swept SA
L RF S0&  AC GEMSE:INT LLIGH AUTO 124530 AMOCt 20,2015 [ . |
Center Freq 2.412000000 GHz | Avg Type: Log-Pwr ace[ - sisg|  rracelDet
PNO: Fast 50 Trig: Free Run Avg|Hold: 7/100 L IF' A
IFGainiLow © Atten: 6 dB ot Select Trace
Mkr1 2.415 12 GHz "
Ref Offset 0.5 dB
10 gBiciy Ref -3.56 dBM -13.373 dBm
RET ’ Clear Write
-236
Trace Average}|
-336
436
Max Hold}
536
636
Min Hold|
-736
836 ViewIBIank.
Trace On
936
More
Center 2.41200 GHz Span 24.00 MHz 10f3
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (601 pts)
IMSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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TX CHO6

Agilent Spectrum Analyzer - Swept SA

L RF S09  AC SEMSEINT| ALIGH AUTO 1z4928aMOnt20,2015 [ . |
Marker 1 2.439520000000 GHz | Avg Type: Log-Pwr TacE[ 03456 Peak Search
- Fa Trig: Free Run Avg|Hold: 5/100 1 iy
Ilfg:?i-nfhf\‘u@ Atten' 6 dB DE-rIF‘ FFFFP
Ref Offset 06 dB Mkr1 2.439 52 GHz NextPeak
1L%gBJdiv Ref -5.80 dBm -15.558 dBm
51
158 MW mw Next Pk Rightfj
-258 W WLWNM W
L Next Pk Leftj
358 . i
7 - %“l'uh
458 - i
/‘J‘NJ m%]‘l. Marker Deltal
-55.8
-B5.8
Mkr—CF|
758
e Mkr—Ref Lvil|
958
More|
Center 2.43700 GHz Span 24.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 253s(@01pts)f——— |

MSG ‘STATUS |

TX CH11

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 12:53:12 &AM Oct 20, 2015

Marker 1 2.461400000000 GHz | Avg Type: Log-Pwr TRACE[T23456 Peak Search
n Trig: Free Run Avg|Hold: 5/100 ¥
oot attan: 6 4B perfF PRFFP
Mkr1 2.461 40 GHz NextPeak
1Lg§BJdiv Ref -6.04 dBm -15.887 dBm
1
1
150 ‘ Next Pk Rightf|

[\{ lm Next Pk Left]
360 M uuw‘
460 - nﬂlﬂ‘ﬂu
M Marker Delta|
560

-B6.0

Mkr—CF
-76.0
el Mkr—RefLvill
-96.0

More

Center 2.46200 GHz Span 24.00 MHz 10of2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (601 pts)
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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EUT Remix mini Model Name RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 5V
Test Mode TX n Mode(20M) /CHO1, CHO6, CH11

Frequency PongrBDn?;] iy (Iaiénr:;[) Result

2412 MHz -14.787 8 PASS

2437 MHz -16.903 8 PASS

2462 MHz -16.830 8 PASS
TX CHO1

Agilent Spectrum Analyzer - Swept SA

L RF S0&  AC SEMSEINT ALIGN AUTO 12:56:50 AMOct 20, 2015
Marker 1 2.418240000000 GHz | Avg Type: Log-Pwr I REERED Peak Search
PNO: Fast Trig: Free Run Avg|Hold: /100 TVPE (M Lk
IFGain:Low Atten: 6 dB DE"IFl FPPPP
RefOffset05 dB Mkr1 2.418 24 GHz NextPeak
1L%gBJdiv Ref -5.79 dBm -14.787 dBm
158 0 Next Pk Rightfj
-258
Next Pk Leftj
-35.8
-45.8
Marker Delta|
558
-B5.8
Mkr—CF
758
e Mkr—RefLuil|
958
More
Center 2.41200 GHz Span 26.00 MHz 10of2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (601 pts)
MSG ‘STATUS|

Shenzhen STS Test Services Co., Ltd. 4

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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TX CHO6

Agilent Spectrum Analyzer - Swept SA

L RF S09  AC SEMSEINT| ALIGH AUTO 0LO0:E7 AMOCt20,2015 [ o o |
Marker 1 2.431323333333 GHz | Trig:Free Run :v\f;gm?:1lé;:1%-‘l;wr TAE[ 5056 Peak Search
Ilfg:?i:nTj\‘u@ Atte-n: 6 dB i DE-rIF‘ PPPPP
Next Peak
Ref Offset 0.5 dB Mkr1 2.431 32 GHz
19 dBtdiv Ref -7.23 dBm -16.903 dBm
1
¢ |
72 WW WMWTMWWWW Next Pk Right][
272 W m er
ﬂ ]'t Next Pk Leftj
-37.2 vﬂ\“ \'L%h
472 - th
wm’w “‘LL\\'L Marker Deltal
472 1
& K
672
Mkr—CF|
772
B Mkr—RefLvil|
972
More|
Center 2.43700 GHz Span 26.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74s(01pts)f—— |

MSG ‘STATUS |

TX CH11

Agilent Spectrum Analyzer - Swept S&

RL RF S0Q  AC SEMNSE:INT ALIGHN AUTO 01:04:09 &M Oct 20, 2015

Marker 1 2.457580000000 GHz | Avg Type: Log-Pwr TRACE[T-3456 Peak Search
n Trig: Free Run Avg|Hold: 4/100 ¥
oot attan: 6 4B perfF PRFFP
Mkr1 2.457 58 GHz NextPeak
1Lg§BJdiv Ref -7.66 dBm -16.830 dBm
.1
77 MWW \MW“J‘H Next Pk Rightf|
277 PMH WMK [MWW‘M WW
In’ L\H Next Pk Leftf{
377

ol i
MI 11“'\% Marker Delta|
£77 \rn;,

B77

Mkr—CF
ST
Hr Mkr—RefLvill
977

More

Center 2.46200 GHz Span 26.00 MHz 10of2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (601 pts)
MSG ‘STATUS|

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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EUT Remix mini Model Name : RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 5V
Test Mode : TX n Mode(40M) /CHO03, CHO6, CHO9

Power Density Limit
Frequenc Result
quency (dBm) (dBm)
2422 MHz -20.437 8 PASS
2437 MHz -21.514 8 PASS
2452 MHz -20.899 8 PASS
TX CHO3
Agilent Spectrum Analyzer - Swept SA
L RF S0 AC SEMSEINT| ALIGNAUTO 01:09:30 AMOct 20, 2015
Marker 1 2.426950000000 GHz | et Free R [vg Type: Log-Pur [ FEERET Peak Search
o ™ attam 6 4B valbold: orilF FRPRP
Mkr1 2.426 95 GHz NextPeak
Ref Offset 0.5 dB
1L%gB.'div R:f -17;17 dBm -20.437 dBm
1
02 ¢ Next Pk Right]
-302
Next Pk Leftf{
-402
02
Marker Delta|
602
70.2 frpp8
Mkr—CF
-a02
e Mkr—RefLvil|
-100
More
Center 2.42200 GHz Span 54.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 35.69 s (601 pts)
IMSG ‘STATUS|
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TX CHO6

Agilent Spectrum Analyzer - Swept SA

L RF S0 AC SEMSEINT ALIGH AUTO oLl4E0AMOct20,2015 [ o
Marker 1 2.426020000000 GHz | Trig:Free Run ::;Jmilffo%—mr A 5056 Peak Search
Ilfg:?i:nTj\‘u@ Atte-n: 6 dB i DE-rIF‘ PPPPP
Next Peak
Ref Offset 0.5 dB Mkr1 2.426 02 GHz
19 dBtdiv Ref -11.78 dBm -21.514 dBm
¢ -
218 Next Pk Rightfj
J \ Next Pk Leftj
-41.8
518 JJJ R’Ln
/,J)J .W,IH Marker Delta|
£1.8
. HW M;ﬂ.
Mkr—CF
818
e Mkr—RefLvil|
-102
More|
Center 2.43700 GHz Span 54.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.69s(G0Ipts)|———— |
MSG ‘STATUS|

TX CHO9

Agilent Spectrum Analyzer - Swept SA

RL RF S0g  AC SEMSEHINT ALIGN AUTO OL17I6AMOt20, 2015 [ . |
Marker 1 2.461630000000 GHz | Avg Type: Log-Pwr TacE[ 03456 Peak Search
PNO: Fast Trig: Free Run Avg|Hold: 31100 TVPE (M Lk
IFGain:Low Atten: 6 dB verlP PP PP P
Mkr1 2.461 63 GHz NextPeak
1L%gBJdiv Ref -10.49 dBm -20.899 dBm
|
1 .
25 ¢ Next Pk Right|
st e Wl g
J Ln L Next Pk Leftj
-40.5
508 J‘J \
I-L'\wn1 Marker Delta|
£0.5
[ WH \l. gy
705K
e A Mkr—CF
-805
e Mkr—Ref Lvil|
-100
More|
Center 2.45200 GHz Span 54.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.69 s (601 pts)
MSG ‘STﬂTUS|

Shenzhen STS Test Services Co., Ltd.
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6. BANDWIDTH TEST
6.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

. . Frequency Range
Section Test Item Limit Result
(MH2)

_ >= 500KHz
15.247(a)(2) Bandwidth _ 2400-2483.5 PASS
(6dB bandwidth)

6.2 TEST PROCEDURE

The automatic bandwidth measurement capability of an instrument may be employed using the X
dB bandwidth mode with X set to 6 dB, if the functionality described above (i.e., RBW = 100 kHz,
VBW =3RBW, peak detector with maximum hold) is implemented by the instrumentation function.
When using this capability, care shall be taken so that the bandwidth measurement is not
influenced by any intermediate power nulls in the fundamental emission that might be=6 dB.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerVICGS CO Ltd 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



)

\

Page 49 of 61 Report No.: STS1510019F03

6.6 TEST RESULTS

EUT : Remix mini Model Name : RM1G
Temperature : 25 °C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 5v
Test Mode : TX b Mode /CHO1, CHO6, CH11
Channel
Frequency 6dB Bandwidth Separation Result
(MHz)
(KHz)
2412 MHz 10.05 >=500KHz PASS
2437 MHz 10.04 >=500KHz PASS
2462 MHz 10.05 >=500KHz PASS
TX CH 01

Agilent Spectrum Analyzer - Occupied BW

RF AC SEMSEINT ALIGN AUTO 12:33:21 AMOct 20, 2015
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
liLog |
0.00 | e CenterFreq(
100 2.412000000 GHz
-200
300
400
500
500
-70.0
500
CF Step
Center 2.412 GHz Span 16 MHz|, %%
|#Res BW 100 kHz #VBW 300 kHz Sweep 2ms|[
Occupied Bandwidth Total Power 21.1 dBm Freq Offset
14.343 MHz OHz
Transmit Freq Error -1.044 kHz OBW Power 99.00 %
x dB Bandwidth 10.05 MHz x dB -6.00 dB
MSG STATUS

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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TX CH 06

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC SENSEINT ALIGH AUTO 123g:50AMOct20,2015 (|
Center Freq 2.437000000 GHz | Center Fraq: 2.437000000 GHz Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
liLog ——
0m — PN SN — Center Freq||
100 PVLZEIN N b 2.437000000 GHz
M o W I
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
-60.0
CF Step
Center 2.437 GHz Span 16 MHz|, 7%
Res BW 100 kHz #VBW 300 kHz Sweep 2ms||—
Occupied Bandwidth Total Power 20.0 dBm Freq Offset
14.329 MHz OHz
Transmit Freq Error 9.695 kHz OBW Power 99.00 %
x dB Bandwidth 10.04 MHz x dB -6.00 dB
MSG ‘ST&TUS|

TXCH 11

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:29:29 AMOct 20, 2015
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radie Device: BTS
10 dBidiv Ref 10.00 dBm
HiLog
0.00 A_p, St JLVY A CenterFreq(
[ AT AL A
o LA S / AN 2.462000000 GHz
B W T et
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
-80.0
CF Step
Center 2.462 GHz span 16 MHz||, 0% W2
Res BW 100 kHz #/BW 300 kHz Sweep 2ms||—/
Occupied Bandwidth Total Power 19.1 dBm Freq Offset
14.339 MHz oHz
Transmit Freq Error 30.255 kHz OBW Power 99.00 %
x dB Bandwidth 10.05 MHz x dB -6.00 dB
MSG ‘STATUS|
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EUT : Remix mini Model Name : RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1012 hPa Test Voltage DC 5V
Test Mode : TX g Mode /CHO1, CHO6, CH11

Channel
6dB Bandwidth .
Frequency Separation Result
(MHz)
(KHz)
2412 MHz 16.37 >=500KHz PASS
2437 MHz 16.38 >=500KHz PASS
2462 MHz 16.38 >=500KHz PASS
TXCHO1
Agilent Spectrum Analyzer - Occupied BW
RL RF S0Q  AC SENSEINT ALIGH AUTO 12:43:14 AMOct 20, 2015
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
HiLog
.00 ‘ Center Freq(|
oo 2.412000000 GHz
-20.0
-30.0 b——
-40.0
-50.0
-60.0
-70.0
-80.0
CF Step
Center 2.412 GHz Span 24 MHz||, , 24700 2
Res BW 100 kHz #BW 300 kHz Sweep Ims||——
Occupied Bandwidth Total Power 17.3 dBm Freq Offset
16.504 MHz OHz
Transmit Freq Error 13.913 kHz OBW Power 99.00 %
x dB Bandwidth 16.37 MHz x dB -6.00 dB
MSG ‘STATUS|
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Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC SENSEINT ALIGH AUTO 12:49:54 AM Oct 20, 2015
Center Freq 2.437000000 GHz | Center Fraq: 2.437000000 GHz Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
liLog
0.00 CenterFreq(
oo MMWWMM MWMM 2437000000 GHz|
-200
T e
00 o 2] Pt
400
500
500
700
500
CF Step
Center 2.437 GHz Span 24 MHz|, , Z47°%° "
Res BW 100 kHz #VBW 300 kHz Sweep Ims||——
Occupied Bandwidth Total Power 16.4 dBm Freq Offset
16.470 MHz OHz
Transmit Freq Error -2.887 kHz OBW Power 99.00 %
% dB Bandwidth 16.38 MHz x dB -6.00 dB
MSG ‘ST&TUS|

TXCH 11

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC SENSEINT ALIGH AUTO 12:50:50 AM Oct 20, 2015
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
HiLog
.00 Center Freq(|
o MMMMWMMM MMWWJ\»MJLM 2 462000000 GHz
-20.0 T
30,0 ..rv"’f J\}\-'\l\
-40.0 "ﬂ’ﬂ‘
500
-60.0
700
-20.0
CF Step
Center 2.462 GHz Span 24 MHz||, , 2490 W2
Res BW 100 kHz #/BW 300 kHz Sweep Ims||—/
Occupied Bandwidth Total Power 15.8 dBm Freq Offset
16.523 MHz oHz
Transmit Freq Error 29.540 kHz OBW Power 99.00 %
x dB Bandwidth 16.38 MHz x dB -6.00 dB
MSG ‘STATUS|

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com

E-ma

il: sts@stsapp.com




N
\/ Page 53 of 61 Report No.: STS1510019F03
EUT : Remix mini Model Name : RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1012 hPa Test Voltage DC 5V
Test Mode : TX n Mode(20M) /CHO1, CHO6, CH11

Channel
6dB Bandwidth .
Frequency Separation Result
(MHz)
(KHz)
2412 MHz 17.61 >=500KHz PASS
2437 MHz 17.58 >=500KHz PASS
2462 MHz 17.58 >=500KHz PASS
TXCHO1
Agilent Spectrum Analyzer - Occupied BW
RL RF S0Q  AC SENSEINT ALIGH AUTO 12:59:41 AMOct 20, 2015
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
HiLog
.00 i Center Freq(|
oo 2.412000000 GHz
-20.0
-30.0
-40.0 |
-50.0
-60.0
-70.0
-80.0
CF Step
Center 2.412 GHz Span 26 MHz||, , Z%00%% WH2
Res BW 100 kHz #BW 300 kHz Sweep 3.267 ms||—
Occupied Bandwidth Total Power 16.1 dBm Freq Offset
17.674 MHz OHz
Transmit Freq Error 4,800 kHz OBW Power 99.00 %
x dB Bandwidth 17.61 MHz x dB -6.00 dB
MSG ‘STATUS|
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TX CH 06

RL RF S0 AC SENSEINT ALIGH AUTO OL02:25aMOct20,2015 [
Center Freq 2.437000000 GHz | Center Fraq: 2.437000000 GHz Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
liLog
0.00 CenterFreq(
oo el sl omfassanfranasdissgon | e ot et sndipmdlnasn i 2.437000000 GHz
-200 MJJ
300 -
0o MJM T
500
500
700
500
CF Step
Center 2.437 GHz Span 26 MHz|, , Z°°°%°
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 ms|—
Occupied Bandwidth Total Power 15.2 dBm Freq Offset
17.661 MHz OHz
Transmit Freq Error -43.382 kHz OBW Power 99.00 %
% dB Bandwidth 17.58 MHz x dB -6.00 dB
MSG

‘STATUS |

Agilent Spectrum Analyzer - Occupied BW

TXCH 11

RL RF S0Q  AC SENSEINT ALIGH AUTO 01:03:03 AMOct 20, 2015
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
HiLog
.00 Center Freq(|
oo sttt ot i, |pendemndlinor fiamfiinedesny 2.462000000 GHz
-20.0 j \‘
-30.0
400 %‘N
s
-50.0
-60.0
-70.0
-80.0
CF Step
Center 2.462 GHz Span 26 MHz||, , Z%00%%° WH2
Res BW 100 kHz #/BW 300 kHz Sweep 3.267 ms||—
Occupied Bandwidth Total Power 14.8 dBm Freq Offset
17.648 MHz oHz
Transmit Freq Error -34.334 kHz OBW Power 99.00 %
x dB Bandwidth 17.58 MHz x dB -6.00 dB
MSG ‘STATUS|

Shenzhen STS Test Services Co., Ltd.
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EUT : Remix mini Model Name : RM1G
Temperature : 25°C Relative Humidity : [60%
Pressure : 1012 hPa Test Voltage DC 5V
Test Mode : TX n Mode(40M) /CHO3, CHO6, CHO9

Channel
6dB Bandwidth .
Frequency Separation Result
(MHz)
(KHz)
2422 MHz 35.78 >=500KHz PASS
2437 MHz 35.76 >=500KHz PASS
2452 MHz 35.78 >=500KHz PASS
TX CH 03
Agilent Spectrum Analyzer - Occupied BW
RL RF S0Q  AC SENSEINT ALIGH AUTO 01:09:18 AMOct 20, 2015
Center Freq 2.422000000 GHz | Center Freq: 2.422000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
HiLog
.00 Center Freq(|
00 vt e 2.422000000 GHz
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
-80.0
CF Step
Center 2.422 GHz Span 54 MHz||, , ©4%0%% W2
Res BW 100 kHz #BW 300 kHz Sweep 6.667 ms|——
Occupied Bandwidth Total Power 14.9 dBm Freq Offset
36.009 MHz OHz
Transmit Freq Error -47.541 kHz OBW Power 99.00 %
x dB Bandwidth 35.78 MHz x dB -6.00 dB
MSG ‘STATUS|
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TX CH 06

Agilent Spectrum Analyzer - Occupied BW

RL RF S0 AC SENSEINT ALIGH AUTO 0l:14:54AMoOct20,2015 | |
Center Freq 2.437000000 GHz | Center Fraq: 2.437000000 GHz Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
liLog
0.00 CenterFreq(
100 L s P P 2.437000000 GHz|

- NP P e s P77 o ey e Ay wE Sttt 'y

a 1 va\m{ww Ak
-20.0 }J Hﬂ
-30.0 N‘I 1‘%
-40.0

-50.0
it

-60.0
-70.0
-60.0
CF Step
Center 2.437 GHz Span 54 MHz|, , 547°%°
Res BW 100 kHz #VBW 300 kHz Sweep 6.667 ms|—
Occupied Bandwidth Total Power 13.2 dBm Freq Offset
36.004 MHz OHz
Transmit Freq Error =31.999 kHz OBW Power 99.00 %
x dB Bandwidth 35.76 MHz x dB -6.00 dB

MSG ‘STATUS |

TX CH 09

Agilent Spectrum Analyzer - Occupied BW
RL RF S0q AC SENSEINT ALIGNAUTO  |01:15:54 AMOct 20, 2015

Center Freq 2.452000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 0.5 dB
10 dBidiv Ref 10.00 dBm
HiLog
.00 Center Freq(|
ot R e oo v oy et et e e e 5 2.452000000 GHz|
-20.0 J W W \
-30.0
P i
e "»-\
-50.0
sl
-60.0
-70.0
-80.0
CF Step
Center 2.452 GHz Span 54 MHz||, 5490 W2
Res BW 100 kHz #/BW 300 kHz Sweep 6.667 ms||—
Occupied Bandwidth Total Power 13.4 dBm Freq Offset
36.075 MHz oHz
Transmit Freq Error 5.749 kHz OBW Power 99.00 %
x dB Bandwidth 35.78 MHz x dB -6.00 dB
MSG ‘STATUS|
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7. PEAK OUTPUT POWER TEST

7.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C
. o Frequency Range
Section Test Item Limit Result
(MHz)
15.247(b)(3) Pei‘;\?vg:p“t 1 watt or 30dBm 2400-2483.5 PASS

7.2 TEST PROCEDURE
a. The EUT was directly connected to the Power Sensor&Power meter

7.3 DEVIATION FROM STANDARD
No deviation.

7.4 TEST SETUP

EUT

Power sensor

7.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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EUT : Remix mini Model Name RM1G
Temperature : 25 °C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 5V
Test Mode TX b/g/n(20M,40M) Mode /CHO1, CHO6, CH11
TX 802.11b Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO1 2412 14.2 30
CHO06 2437 13.9 30
CH11 2462 13.6 30
TX 802.11g Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHZ) (dBm) dBm
CHO1 2412 11.3 30
CHO06 2437 11.2 30
CH11 2462 10.8 30
TX 802.11n20 Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO1 2412 10.5 30
CHO06 2437 10.6 30
CH11 2462 9.1 30
TX 802.11n40 Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO03 2422 9.5 30
CHO06 2437 9.1 30
CHO09 2452 8.2 30

Shenzhen STS Test Services Co., Ltd. 44

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




)

\/J
Page 59 of 61 Report No.: STS1510019F03

8. ANTENNA REQUIREMENT

8.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

8.2 EUT ANTENNA
The EUT antenna is External Antenna. It comply with the standard requirement.
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APPENDIX - PHOTOS OF TEST SETUP

Radiated Measurement Photos
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Conducted Measurement Photos
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